Ferrari F12 Berlinetta - TUNNEL - SUBSTRUCTURE AND ACCESSORIES - 0124

No.Part No.NameCon.PriceQtySelect
1 834066.. CENTRE CONSOLE UNIT STRUCTURE -Leather- -STC1- -STC2- new
0,00 
1 852539.. CENTRE CONSOLE UNIT STRUCTURE -Alcantara- -STC1- -STC2- new
0,00 
2 845716.. FRONT TRAY LINER new
0,00 
3 83408200 CENTRE CONSOLE BRIDGE SUBSTRUCTURE new
31,50 
4 84499000 CONSOLE UNIT TRAY BASE MAT new
17,92 
5 84500600 HINGE -Comes with rear console tub ref. 54- -No longer supplied- new
0,00 
6 84429500 BUSHING FOR DAMPER new
11,97 
7 84569000 REAR UNIT TRAY -Not for GD- -No longer supplied- new
0,00 
7 85067300 REAR UNIT TRAY -Applicable for GD- -No longer supplied- new
983,89 
8 84709700 MALE HINGE PIN new
7,87 
9 84709800 FEMALE HINGE PIN new
7,87 
10 84571100 STABILUS FASTENER BRACKET -Not for GD- new
377,96 
10 85067400 STABILUS FASTENER BRACKET -Applicable for GD- new
23,61 
11 64460500 SCREW -M5 X 10- -No longer supplied- -Replaced by 85692000- new
1,15 
11 85692000 SCREW -M5 X 10- new
0,29 
12 65366700 SCREW -M5 X 12- -No longer supplied- -Replaced by 85692200- new
0,96 
12 85692200 SCREW -M5 X 12- new
0,29 
13 84639700 REAR TRAY TRIM LINING -Not for GD- new
15,75 
13 85067500 REAR TRAY TRIM LINING -Applicable for GD- new
15,75 
14 67278400 BRACKET new
7,87 
15 84571000 HINGE COVER -Applicable until depletion- new
60,55 
15 85992000 HINGE COVER -Applicable after depletion of 84571000- new
74,24 
16 84498900 CONSOLE UNIT TRAY ECU COVER PANEL new
51,17 
17 84499100 CUP HOLDER TRAY BASE MAT new
8,19 
18 85066300 FRONT UNIT TRAY -Carbon version- -Replaced by 85837100- -Applicable for GD- -Applicable until depletion- new
2.471,31 
18 85518700 FRONT UNIT TRAY -Applicable from Ass. No. 121002- new
606,37 
18 84498800 FRONT UNIT TRAY -Applicable up to Ass. No. 121001- new
606,37 
18 84874800 FRONT UNIT TRAY -Carbon version- -Replaced by 85837100- -Not for GD- -Applicable until depletion- new
2.471,31 
18 85837100 FRONT UNIT TRAY -Carbon version- new
1.401,44 
19 85692200 SCREW -M5 X 12- new
0,29 
19 65366700 SCREW -M5 X 12- -No longer supplied- -Replaced by 85692200- new
0,96 
20 84832800 RH CUP HOLDER GRIP -Applicable up to Ass. No. 121001- new
73,06 
20 85518900 RH CUP HOLDER GRIP -Applicable from Ass. No. 121002- new
236,22 
21 84833400 LH CUP HOLDER GRIP -Applicable up to Ass. No. 121001- new
73,06 
21 85519100 LH CUP HOLDER GRIP -Applicable from Ass. No. 121002- new
236,22 
22 13270417 SCREW new
0,07 
23 844993.. CENTRE CONSOLE UNIT ARMREST STRUCTURE -Leather- -STC1- -STC2- -Not for GD- new
0,00 
23 852541.. CENTRE CONSOLE UNIT ARMREST STRUCTURE -Alcantara- -STC1- -STC2- -Not for GD- new
0,00 
23 850664.. CENTRE CONSOLE UNIT ARMREST STRUCTURE -Leather- -STC1- -STC2- -Applicable for GD- new
0,00 
23 852550.. CENTRE CONSOLE UNIT ARMREST STRUCTURE -Alcantara- -STC1- -STC2- -Applicable for GD- new
0,00 
24 84700600 ARMREST LID BACKING -Not for GD- -Applicable up to Ass. No. 121001- new
337,27 
24 85514900 ARMREST LID BACKING -Not for GD- -Applicable from Ass. No. 121002- new
0,00 
24 85382500 ARMREST LID BACKING -Applicable for GD- -Applicable up to Ass. No. 121001- new
0,00 
24 85521200 ARMREST LID BACKING -Applicable for GD- -Applicable from Ass. No. 121002- new
338,13 
25 84500800 GAS STRUT new
45,28 
26 84921400 SCREW new
0,00 
27 84500700 HINGE PIN -Comes with rear console tub ref. 54- -No longer supplied- new
0,00 
28 12600474 WASHER new
0,03 
29 169815 SCREW new
1,68 
30 169814 SCREW -M5 X 14- -No longer supplied- -Replaced by 85833700- new
1,15 
30 85833700 SCREW -M5 X 14- new
0,29 
31 64460500 SCREW -M5 X 10- -No longer supplied- -Replaced by 85692000- new
1,15 
31 85692000 SCREW -M5 X 10- new
0,29 
32 65366700 SCREW -M5 X 12- -No longer supplied- -Replaced by 85692200- new
0,96 
32 85692200 SCREW -M5 X 12- new
0,29 
33 68700200 CLIP new
3,23 
34 853096.. LOWER ARMREST LID BACKING -See paint table- -Applicable for GD- -Applicable up to Ass. No. 121001- new
0,00 
34 85309200 LOWER ARMREST LID BACKING -Burnished grey- -Not for GD- -Applicable until depletion- new
469,24 
34 85521500 LOWER ARMREST LID BACKING -Burnished grey- -Not for GD- -Applicable from Ass. No. 121002- -Applicable after depletion of 85309200- new
551,41 
34 85309500 LOWER ARMREST LID BACKING -Burnished grey- -Applicable for GD- -Applicable until depletion- new
551,41 
34 85521700 LOWER ARMREST LID BACKING -Burnished grey- -Applicable for GD- -Applicable from Ass. No. 121002- -Applicable after depletion of 85309500- new
551,41 
34 853094.. LOWER ARMREST LID BACKING -See paint table- -Not for GD- -Applicable up to Ass. No. 121001- new
0,00 
35 85072400 ARMREST LID BACKING COVER -Not for GD- new
41,62 
35 85067100 ARMREST LID BACKING COVER -Applicable for GD- new
41,62 
36 85837000 COMPL. F1 BRIDGE -Carbon version- -Not for USA, CDN, GD, USA LIGHT- -Applicable after depletion of 85180400- new
4.236,30 
36 85431700 COMPL. F1 BRIDGE -Carbon version- -Applicable for USA, CDN, USA LIGHT- -Applicable until depletion- new
845,16 
36 85950100 COMPL. F1 BRIDGE -Carbon version- -Applicable for USA, CDN, USA LIGHT- -Applicable after depletion of 85431700- new
1.425,35 
36 85145400 COMPL. F1 BRIDGE -Carbon version- -Applicable for GD- -Applicable until depletion- new
3.731,22 
36 87674000 COMPL. F1 BRIDGE -Carbon version- -Applicable for GD- -Applicable after depletion of 85145400- new
3.881,96 
36 85145300 COMPL. F1 BRIDGE -Applicable for GD- -Applicable up to Ass. No. 121001- new
910,11 
36 84127500 COMPL. F1 BRIDGE -Not for USA, CDN, GD, USA LIGHT- -No longer supplied- -Replaced by 85160100- new
0,00 
36 85523100 COMPL. F1 BRIDGE -Not for USA, CDN, GD, USA LIGHT- -Applicable from Ass. No. 121002- new
680,25 
36 85160100 COMPL. F1 BRIDGE -Not for USA, CDN, GD, USA LIGHT- -Applicable up to Ass. No. 121001- new
680,25 
36 85431800 COMPL. F1 BRIDGE -Applicable for USA, CDN, USA LIGHT- -Applicable up to Ass. No. 121001- new
775,10 
36 85523300 COMPL. F1 BRIDGE -Applicable for USA, CDN, USA LIGHT- -Applicable from Ass. No. 121002- new
775,10 
36 85523400 COMPL. F1 BRIDGE -Applicable for GD- -Applicable from Ass. No. 121002- new
799,47 
36 84827400 COMPL. F1 BRIDGE -Carbon version- -Not for USA, CDN, GD, USA LIGHT- -No longer supplied- -Replaced by 85180400- new
0,00 
36 85180400 COMPL. F1 BRIDGE -Carbon version- -Not for USA, CDN, GD, USA LIGHT- -Applicable until depletion- new
4.071,80 
37 84833700 DAMPER new
31,50 
38 15900270 SCREW new
0,10 
39 84718200 MALE PIN FOR STABILUS BRACKET new
7,87 
40 84718300 FEMALE PIN FOR STABILUS BRACKET new
7,87 
41 84533500 CERAMIC WASHER -No longer supplied- -Replaced by 85430300- new
0,00 
41 85430300 CERAMIC WASHER new
3,27 
42 85185100 REAR TUB STIFFENER BRACKET -Comes with rear console tub ref. 54- -Applicable for GD- -No longer supplied- new
0,00 
42 85169400 REAR TUB STIFFENER BRACKET -Comes with rear console tub ref. 54- -Not for GD- -No longer supplied- new
0,00 
43 85169500 DAMPER -Comes with rear console tub ref. 54- -No longer supplied- new
0,00 
44 11087476 SNAP RING new
5,72 
45 67004800 LID LATCH new
25,33 
46 85169600 LOCK HOOK -Comes with lower lid backing ref. 34- -No longer supplied- new
0,00 
47 65752800 SCREW -M4 X 10- new
2,18 
48 85280200 LATERAL CUP HOLDER HEAT SHIELD new
24,09 
49 85280100 LOWER CUP HOLDER HEAT SHIELD new
9,60 
50 85280300 ECU COVER HEAT SHIELD new
9,60 
51 85280400 CENTRE CONSOLE TUB HEAT SHIELD -Not for GD- new
32,53 
51 85280500 CENTRE CONSOLE TUB HEAT SHIELD -Applicable for GD- new
34,88 
52 85282600 INNER CUP HOLDER HEAT SHIELD new
8,43 
53 85282700 INNER CENTRE CONSOLE TUB HEAT SHIELD new
16,22 
54 85067200 COMPL. REAR UNIT TRAY -Applicable for GD- new
799,22 
54 84570900 COMPL. REAR UNIT TRAY -Not for GD- new
884,02 
55 67278400 BRACKET new
7,87 
56 65366700 SCREW -M5 X 12- -No longer supplied- -Replaced by 85692200- new
0,96 
56 85692200 SCREW -M5 X 12- new
0,29 
57 183270 CIGARETTE LIGHTER -Applicable for smoker’s kit- new
18,01 
58 183271 CIGARETTE LIGHTER BODY -Applicable for smoker’s kit- new
20,51 
59 215406 12 VOLT SOCKET new
31,03 
60 85710800 PROTECTIVE FILM -Applicable for smoker’s kit- new
30,71 
61 83003500 ASHTRAY -Applicable for smoker’s kit- new
167,72 
62 85710700 ASHTRAY BASE -Applicable for smoker’s kit- new
17,87 
63 86458000 „60 YEARS“ BADGE -Applicable for USA- -Applicable up to Ass. No. 126188- new
59,30 
64 16101711 NUT -Applicable for USA- -Applicable up to Ass. No. 126188- new
0,10